

# Dr. Robert Rapiti's B.A. 4/5 Protocol

- High dose ivermectin (.6mg to .8mg/kg )
- Erythromycin
- Doxycycline (100mg bd)
- Prednisone (1mg to 2mg/kg – 50mg bd)
- Colchicine (0.5mg bd for 6 days)
- Plasmaquin (200mg bd for 5 days)
- SSRI – Fluoxetine (especially for elderly)
- Antihistamines
- Aspirin/Clopidogrel/Clexane – heparin
- Vit D3 (50,000 IU weekly)
- Vit C (1000 IU daily)
- Zinc (20 to 40 mg daily)
- Colloidal silver/Sodium Bicarb nebulisations
- Saline nasal washes and mouth gargles
- **BLACK SEEDS (2 TEASPOONS THREE TIMES A DAY)**
- Home oxygen (3l/min every 15 mins)
- Sitting in the sun for 30 minutes
- NAC (if severely ill – 600mg daily)